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                                                                       Have feedback? Scan here:   

Chest/Abdominal 

Nausea 

 

Age Treatment Options 

 
Adult 

• Isopropyl alcohol 

o Open alcohol swab packet take 3 breaths in through the nose and 

out through the mouth, this can be repeated q 15 mins x 3 

o Anticipate 50% reduction in nausea at 10 mins; keep emesis 

container in place 

• Dimenhydrinate (Gravol) 50 mg TID orally, rectally, or vaginally PRN 

• Ondansetron disintegrating tabs 4-8 mg TID orally PRN 

 
Child and 
Youth 

• Dimenhydrinate (Gravol) 1.25 mg/kg TID orally, rectally, or vaginally PRN  

Age Dosage (max) 

2-6 75 mg/day 

6-12 150 mg/day 

>12 300 mg/day 

 

• Ondansetron disintegrating tabs 0.1-0.15 mg/kg (to closest mg) TID orally 

PRN to max 4 mg TID up to age 11. Age 11+ max 8 mg TID 

 

Refer to the ED for IV therapy: 

• if unable to tolerate PO/PR/PV treatment 

Resources 

• Antiemetics - Diagnostic Process  

 

 

 

https://emergencycarebc.ca/clinical_resource/antiemetic/

